	Diagnosis
	Therapy

	Uncomplicated malaria with P. falciparum or unknown species: chloroquine resistant (all regions except for those mentioned below)
	Atovaquone-proguanil (Malarone)
Adult tabs: 250 mg atovaquone/100 mg proguanil

Pediatric tablets: 62.5 mg atovaquone/25 mg proguanil

Doses given once per day for 3 days:

5–8 kg: 2 pediatric tabs 

9–10 kg: 3 pediatric tabs

11–20 kg: 1 adult tab

21–30 kg: 2 adult tab

31–40 kg: 3 adult tabs

>40 kg: 4 adult tabs
Artemether-lumefantrine (Coartem)

Twice daily dosing for thee days. Second dose given 8 hours after initial, then continue with twice daily.

Tablet: 20mg artemether/120 lumefantrine

5-<15 kg: 1 tablet per dose

15-<25 kg: 2 tablets per dose

25-<35 kg: 3 tablets per dose

≥35 kg: 4 tablets per dose

Mefloquine

15 mg salt/kg po initial dose, followed by 10 mg salt/kg po 6–12 hrs after initial dose.

Total dose: 25 mg salt/kg

Maximum adult dose: 1250 mg salt

Quinine sulfate 
8.3 mg base/kg po TID for 3–7 days
Maximum adult dose: 542 mg base/dose 

PLUS one of the following for 7 days:
Doxycycline 
2.2 mg/kg po BID

Maximum adult dose: 100 mg/dose

Tetracycline 
25 mg/kg/day divided QID

Maximum adult dose 250 mg/dose

Clindamycin 
20 mg/kg/day divided TID

	Uncomplicated malaria with P. falciparum or unknown species: chloroquine sensitive (only Central America west of the Panama Canal, Haiti, Dominican Republic)
	Chloroquine phosphate or hydroxychloroquine
10 mg base/kg initial dose, followed by 5 mg base/kg at 6, 24, and 48 hrs
Total dose 25 mg base/kg

Maximum adult dose: 1500 mg base

	P. malariae or P. knowlesi
	Chloroquine or hydroxychloroquie as above

	P. vivax or P. ovale: all regions except Papua New guinea and Indonesia
	Chloroquine or hydroxychloroquie as above

PLUS

Primaquine phosphate 0.5 mg base/kg po daily for 14 days

Maximum dose 30 mg/day

	P. vivax or P. ovale: chloroquine-resistance suspected originating in Papua New Guinea and Indonesia
	Quinine plus antibiotic, atovaquone-proguanil or mefloquine as above

PLUS

Primaquine phosphate as above

	Complicated/severe malaria
	Quinidine gluconate

Continuous infusion: 6.25 mg base/kg IV over 1–2 hrs, followed by 0.0125 mg base/kg/min continuous infusion for at least 24 hrs
Every 8-hr dosing: 15 mg base/kg over 4 hrs, followed by 7.5 mg base/kg every 8 hrs
Switch to oral therapy when parasite density is <1%.

Complete 3–7 days of quinidine therapy
PLUS doxycycline, tetracycline, or clindamycin as above. If patient cannot tolerate oral medication, doxycycline or clindamycin may be administered intravenously.
Intravenous artesunate

Dosing information provided by the CDC

After stabilization, patients should receive a complete course of an oral regimen.




 Adapted from CDC treatment guidelines http://www.cdc.gov/malaria/resources/pdf/treatmenttable.pdf
